



Breathe Safety Testing Laboratory

UKAS Testing No 8856 | Accredited to ISO/IEC17025/2005

DROP TEST CERTIFICATE

43265DT-NLG-146518

PRODUCT IDENTIFICATION

Manufacturer:
NLG

Max Load (WLL):
3 KG

Product:
GO Bungee Tool Lanyard

Safety Factor:
2 : 1

Reference:
101518

Test Load:
6 KG

TEST TECHNICIAN

Signature:

Name:
Gary Paterson

Date:
14-06-18

Position:
Senior Lab Technician

TEST RESULTS

SAMPLE NUMBER	FACTOR 0	FACTOR 1 DROP 1	FACTOR 1 DROP 2	FACTOR 1 DROP 3	FACTOR 2 DROP 1	FACTOR 2 DROP 2	FACTOR 2 DROP 3
1	PASS	PASS	PASS	PASS	PASS	PASS	PASS
2	PASS	PASS	PASS	PASS	PASS	PASS	PASS
3	PASS	PASS	PASS	PASS	PASS	PASS	PASS

United Kingdom Accreditation Service

ACCREDITATION CERTIFICATE



TESTING LABORATORY
No. 8856
Breathe Safety Limited

Please note that the results included in this report relate only to the specific equipment samples tested. This is for the purpose of Type Approval of Equipment under the PPE Directive. For more detail refer to the full Accredited Laboratory Policy. This report may not be reproduced without authorisation from the laboratory. Any deviations from specific test methods are described in the relevant section of the report.

- Fully Equipped Laboratory for CE Type Approval Testing
- Product Trial testing for specific tests
- CE Technical File review and consultancy advice
- CE Certification facilitation through a partner Notified Body

0844 915 1111

17 Whittle Road, Ferndown Industrial Estate, Ferndown, Dorset BH21 7RL